

<b>Item #</b>	<b>Part Number</b>	<b>Description</b>	<b>Location</b>	<b>Quantity</b>
1	1601576	525A Front Panel Decal	Front Of Top Chassis	1
2	1617918	Fuse Drawer	Power Module	1
△3	1645311	Fuse, (1/4A), FB For 1x0 VAC	Fuse Drawer	2
△4	1645327	Fuse, (1/8A), FB For 2x0 VAC	Fuse Drawer	2
5	1601601	525A Output Block	Front Plate	1
6	295105	Allen Head Screw	Handles To Case	20
7	320093	Flathead Screw	Top Cover	10
8	1601583	525A Chassis Base		1
9	1601590	525A Instrument Top Cover		1
10	886341	Chassis Handles	Front/Rear Chassis	4
11	868786	Plastic Feet	Bottom of Chassis	4
12	1601078	Programming Door	Back of Chassis Base	1
13	886382	Red 5-Way Binding Post	Output Block	5
14	886379	Black 5-Way Binding Post	Output Block	5
15	859939	#8 Washer, Low Thermal	Output Block	10
16	850334	8-32 Nut, Low Thermal	Output Block	10
17	942714	Pressure Conn, Circ, 5 Socket	Output Block	1
18	1601565	525A Keypad	Front Of Top Chassis	1
20	1618591	Main PCA		1
20*	1642173	PEP Main PCA		1
22	1617941	Display PCA		1
23	1618617	Keypad PCA		1
24	1640190	6-32 X 3/8" Screw, Nylon, Pan,	Display To Chassis	4
25	1640305	Nylock Nut 6-32	Block To Chassis	5
25	1640305	Nylock Nut 6-32	Power Module to Chassis	2
26	494641	5-20 X .312, Screw	TC PCA To Output Block	2
27	110338	#6, Int Tooth Lock Washer	Main PCA To Chassis	6
27	152181	6-32 X 5/8" Screw, Round	Main PCA To Chassis	6
28	1640225	6-32 X 2-1/2" Screw, Ph	Transformer To Chassis	4
29	1640202	#6 Nylon Washer	Display PCA To Chassis	4
29	1640202	#6 Nylon Washer	Transformer	4
30	1618600	TC PCA		1